BIAXIAL STRETCH TEST REPORT

Client Gale Pacific Roll No. N/A
Supplier |Gale Pacific XL Test Batch 18
Material Commercial 95 - WP Test Date 11/11/2010
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Fabric Tensile Stress (kN/m)

BIAXIAL STRETCH TEST REPORT

Client Gale Pacific Roll No. N/A
Supplier |Gale Pacific XL Test Batch 18
Material Commercial 95 - WP Test Date 11/11/2010
Biaxial Elongation Warp  — — = Fill
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